
2” Plow Tube Leveling Mount
Plow Leveling Mount		 PART # 105700
			   Hardware Kit: HK-181 

Kit Components:

Item # Qty. Description

1 2 PLT - 2” LEVELING TAB

2 4 PLT - 2” TAB SUPPORT
3 2 5/8”-11 X 2.00”  HEX BOLT
4 2 5/8-11 HEX NUT
5 2 5/8” SAE FLAT WASHER
6 2 5/8” LOCK WASHER
7 6 3/8-16 X 1 1/2” FLANGE BOLT
8 6 3/8-16 FLANGE NYLOCK NUT

1.	 Set leveling tab (1) onto the ear of the push tube 
shown in Figure 2.

2.	 Align the two tab supports (2) up to the leveling tab 
(1) and insert bolt (3) with a washer (5) into the large 
hole shown in Figure 3. Then place 5/8” lock washer 
(6) onto the bolt and tighten the nut (4) loosely. 
Repeat on opposite side.

3.	 Insert the 3/8” bolts (7) into the brackets shown in 
Figure 4. Loosely tighten down with flange nuts (8). 

4.	 After everything is attached tighten down all of the 
hardware evenly. 

“Figure 1”  Exploded View

INSTALLATION INSTRUCTIONS: 

©2018 Copyright Kappers Fabricating, Inc.   All rights reserved

2
1

5

3

7

8

46

1

Figure 2

3

5

6 4
2

Figure 3

8

7

Figure 4

Figure 5


